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TEST REPORT CERTIFICATION

Applicant - Sony Corporation
Manufacturer Sony Corporation
EUT Description -  Personal Audio System
FCCID - AK8SRSX2
(A) MODEL NO.& :| Brand Name Model No.
BRAND NAME SONY SRS-X2
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : AC 120V/60Hz

(D) TEST VOLTAGE : AC 120V/60Hz
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used:
ANSI C63.10:2012
The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in
this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility
for the accuracy and completeness of these tests. Also, this report shows that the Equipment Under
Test (EUT) is to be technically compliant with the FCC and IC requirements. This report contains
data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

»
This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Feb.25" Mar.04, 2014 Report of date: Mar.18, 2014

Prepared by : K(SVW!!% A A T :
N F\ aFAr4L (k) HIR=» z

X ; Sunﬁy Lu/ Assi§tant Manager
Audix Technology (Shenzhen) Co., Ltd.

EMC #PM#£44m %
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Stamp only for EMZ Dept. Report

Approved & Authorized Signer : Slgnature:D 0 U[h ;“R
David Jin / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 PASS
ANSI C63.10 :2012
FCC Part 15: 15.209

Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2012

Conducted Spurious Emissions FCC Part 15: 15.247(a)(1) PASS
ANSI C63.10 :2012

Carrier Frequency Separation Test FCC Part 15: 15.247(2)(1) PASS
ANSI C63.10 :2012

20dB Bandwidth Test FCC Part 15: 15,215 PASS
ANSI C63.10 :2012

Number Of Hopping Frequency Test FCC Part 15: 15.247(2)(1)() PASS
ANSI C63.10 :2012

Dwell Time Test FCC Part 15: 15.247(a)(1)(iii) PASS
ANSI C63.10 :2012

Maximum Peak Output Power Test FCC Part15: 15.247()(L) PASS
ANSI C63.10 :2012

Band Edge Compliance Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2012

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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2. GENERAL INFORMATION
2.1. Description of Device (EUT)

Product Name : Personal Audio System

Model Number& .| Brand Name Model No.
Brand Name SONY SRS-X2
FCCID : AKBSRSX2

Radio : Bluetooth V3.0 +EDR

Operation Frequency : 2402-2480MHz
Number of Channel 179
Modulation Technology : GFSK, =n/4ADQPSK, 8DPSK

Antenna Assembly Gain : Integrated PCB Antenna, 1.76dBi PK Gain

Applicant : Sony Corporation
1-7-1 Konan, Minato-ku, Tokyo, 108-0075 Japan

_Manufacture: Ten Pao  M/N: AC-S5V15AS

Adaptor##l " Cable: Unshielded, Detachable, 1.5m

_ Manufacture: JQH M/N: AC-S5V15AS
Adaptor #2 " Cable: Unshielded, Detachable, 1.5m
Date of Test : Feb.25~Mar.04, 2014
Date of Receipt : Feb.23, 2014
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14077
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2.2. Tested Supporting System Details
No. Description ACS No. Manufacturer| Model Serial Number | Approved type
-- APPLE Al446 -- MCCC
1. iPod Nano

Audio In Cable: Shielded, Detachable 1.2m

EUT

a iPod

Adaptor

!

AC Mains

(EUT: Personal Audio System)

2.4. Test information

2.3.EUT Configuration and operation conditions for test.

a: Audio In Cable

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode, and

select test channel.

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Frf&lﬁg)cy
Tx Mode 1 Low :CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low: CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4DQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14077
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2.5. Test Facility
Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. . Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.08 dB(9KHz to 150KHz)
in No. 1 Conduction 3.1 dB(150KHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber '
Uncertainty for. C(_)nductlon Spurious 200dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT
3.1. Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.18,13| 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 | 838693/001 | Oct.31,13 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-75 | 834066/011 | Oct.31,13 | 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C| 8-1920-1 |May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
7. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1 Year
8. Coaxial Switch Anritsu MP59B M50564 |May.08, 13| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-Z2 100341 |May.08,13| 1 Year
10. | MPEGZ2 Measurement | ROHDE&SCHW DVG 100319 Dec.11,13| 1 Year
Generator ARZ
1L TV Transmitter ROHDEF(E‘ZS CHW SFQ 100521 |May.08, 13| 1 Year
12. Signal Generator HP 8648A |3625U00573 |May.08, 13| 1 Year
13. Pattern Generator Philiphs PM5418 | LO625020 |May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISN B |

:50Q Terminator

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14077
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3.5.

3.6.

3.7.

3.4.1. Personal Audio System (EUT)

Model Number : SRS-X2
Serial Number - N/A

Operating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipment.
3.5.3. Letthe EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Powel|
connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#). thig
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of the
test setup and photographs). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipments and al
of the interface cables were changed according to ANSI C63.10-2012 on conducted Emissiory
test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on Section
3.7.
Conducted Emission at Mains Terminals Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 13 File: D:DATAZ2014 Report Data'S'SONYACS1400312.EMG (21)
0 Level (dBuv) Date: 2014-03-01
FCC PART 15 C
FCC PART 15 B (AVG)
10
0 A5 2 5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { !
3ite no lffconduction Data No t13
Dis./Ant. 12013 ENW-242C-Wi
Limit :FCC PART 15
Env./Ins. P20.1%CF/91% Engineer :Leo-Li
EUT :Personal Audio System M/N:SRI-E2
Power Rating :ALC 120/60HE
Test HMode 1 Tx Mode
Ldaptor:Vendor JOH
LISN Cable Emis=zion
No Freqg Factor Loss Reading Level Limits Margin ERemark
[MH=) =1z} [f=h=h] [EBui) [dBEuW) [clBuir) [dE)
1 0.445850 0.15 0.0z 26.27 26.44 56.890 30.4a QF
2 0.58730 0.15 0.0z 35.02 35.19 56.00 Z0.31 QF
3 0.86640 o.17 0.o03 24,77 24 .97 56.00 31.03 QF
4 0.9553%5 o.17 0.o3 24.51 24.71 L6.00 31.29 QF
5 1.135 o.17 0.o3 26.68 26.88 L6.00 Z29.12 QF
& 1.493 o.1s 0.03 23.35 23.56 E&.00 32.44 QF
Femarks: l1.Emission Lewvel=LI3N Factor+Cakble Loss(Include Pulse limiter) +Reading.

Z2.If the average liwit iz met when

useihy a quasi-peak detector.

the EUT shall be deewmed to mweet both limits and weasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 14 File: D:IDATA' 2014 Report Data'S!'SONYVACS1400312.EMG (21)
0 Level (dBu'v) Date: 2014-03-01
FCCPART 15 C
FCC PART 15 B (AVG)
10
0.15 2 5 1 2 5 10 20 30
_ Frequency (MHz
Trace: (Discrete) 4 ed )
3ite no r1lfficonduction Data No 114
Dis./Ant. 12013 ENW-242C-WB
Liwit :FCC PART 15 C
Env.,/Ins. P20.1%C 41 Engineer :Leo-Li
EUT :Personal Audio System M/N:SRI-X2
Power Rating :ALC 120/60HE
Test HMode 1 Tx Mode
Ldaptor:Vendor JOH
LISN Cahle Emission
No Freg Factor Loss Reading Lewel Limits Margin FRemark
[(MH=) (B [dB) [ABuW) [dBEuW) [dlBuWr) [dAB)
1 0.445850 .27 0.0z 31.69 31.98 E&.90 Z4.92 QF
2 0.56730 .27 0.0z 39.78 40.07 E&.00 15.93 QF
3 0.86640 .29 0.03 27.89 Z28.21 E&.00 Z27.79 QF
4 1.108 o.z0 0.03 28.51 Z8.584 E&.00 Z27.18 QF
5 1.493 0.31 0.035 28.16 Z&.50 S5e.00 Z7.50 QF
& g.20%9 o.47 o.os9 3Z.09 3Z2.65 &0.00 Z27.35 QF
Femarks: l1.Emission Lewvel=LI3N Factor+Cakble Loss(Include Pulse limiter) +Reading.

2.If the average liwit iz met wheh useing & quasi-peak detector.
the EUT shall be deewmed to mweet both limits and weasurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 16 File: D:'DATAZ2014 Report Data'SISONYACS1400312.EM6 (21)
0 Level {dBu') Date: 2014-03-01

FCCPART 15 C

FCC PART 15 B (AVG)

40
3
ﬂ.15 2 5 1 2 L] 10 20 30
_ Frequency (MHz
Trace: (Discrete) 4 ed )
3ite no r1lfficonduction Data No HE
Dis./Ant. 12013 ENW-242C-WA
Limit tFCC PART 15 C
Env.,/Ins. P20.1%C 41 Engineer :Leo-Li
EUT :Personal Audio System M/N:SRI-X2
Power Rating :ALC 120/60HE

Test Mode :Tx Mode
Ldaptor:Vendor Tenpao

LISH Cable Emizzion
No Freg Factor Loss Reading Lewel Limits Margin FRemark
[MH=) [dE) [dE) [dEuv) [dBuv) [dBuv) [dE)
1 0.44850 0.15 0.0z 23.80 23.67 E6.90 33.23 QF
Z 0.58730 0.15 0.0z 29.20 29.37 E6.00 Z6.63 QF
3 0.65745 0.16 0.03 28.87 28.76 E6.00 Z7.24 QF
4 0.89625 o.17 0.03 27.23 27.43 E6.00 Z28.57 QF
5 Z.5058 0.z21 0.05 25.57 25.583 56.00 30.17 QP
& 3.493 0.23 0.05 26.07 ZB.35 56.00 Z29.65 QP

Femarks: l1.Emission Lewvel=LI3N Factor+Cakble Loss(Include Pulse limiter) +Reading.
2.If the average liwit iz met wheh useing & quasi-peak detector.
the EUT shall be deewmed to mweet both limits and weasurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 15 File: D:IDATA' 2014 Report Data'S!'SONYVACS1400312.EMG (21)
0 Level (dBu\) Date: 2014-03-01
FCC PART 15 C
FCC PART 15 B (AVG)
40
ﬂ.15 2 5 1 2 L] 10 20 30
_ Frequency (MHz
Trace: (Discrete) 4 ed )
3ite no r1lfficonduction Data No 15
Dis./Ant. 12013 KENW-242C-WE
Limit tFCC PART 15 C
Env.,/Ins. P20.1%C 41 Engineer :Leo-Li
EUT :Personal Audio System M/N:SRI-X2
Power Rating :ALC 120/60HE
Test HMode 1 Tx Mode
Ldaptor:Vendor Tenpao
LISN Cahle Emission
No Freg Factor Loss Reading Lewel Limits Margin FRemark
[MH=) [dE) [dE) [dEuv) [dBuv) [dBuv) [dE)
1 0.35895 0.z27 0.0z 28.07 28.386 £E8.75 30.39 QF
Z 0.65745 0.z27 0.03 36.61 36.91 E6.00 15.0%9 QF
3 1.075 0.30 0.03 28.42 28.75 E6.00 Z27.25 QF
4 1.374 0.31 0.03 27.61 27.95 E6.00 Z5.05 QF
5 1.643 0.31 0.04 Z26.96 27.31 56.00 Z8.69 QP
& 1.911 0.32 0.04 24.41 24.77 56.00 31.23 QP

Femarks: l1.Emission Lewvel=LI3N Factor+Cakble Loss(Include Pulse limiter) +Reading.
2.If the average liwit iz met wheh useing & quasi-peak detector.
the EUT shall be deewmed to mweet both limits and weasurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
4.1.1. Frequency rang: 30~1000MHz

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13| 1 Year
2 EMI Spectrum Agilent E4407B |MY41440292|May.08, 13| 1 Year
3 Test Receiver Rohde & Schwarz | ESVS10 | 834468/011 |[May.08, 13| 1 Year
4 Amplifier HP 8447D | 2648A04738 |May.08, 13| 1 Year
5 Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI |CFD400-NL| 3 CI:\Ih;‘Tber May.08, 13| 1 Year
7 Coaxial Switch Anritsu MP59B M74389 |May.08, 13| 1 Year

4.1.2. Frequency rang: above 1000MHz

Iltem Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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4.2.Block Diagram of Test Setup
4.2.1. For frequency range 30MHz-1000MHz

A4

Semi-anechoic 3m Chamber

§ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Combining Network || AMP | {Spectrum Analyzer| | PC System

[
Receiver

4.2.2. For frequency range 1GHz-18GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
y

AMP | |Spectrum Analyzer| | PC System =

A
| (30cm)
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4.3.Radiated Emission Limit Standard: FCC 15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4.EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Personal Audio System (EUT)
Model Number . SRS-X2
Serial Number . N/A
4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 3.2.
4.5.2. Turned on the power of all equipment.

45.3. Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. The EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna is set on Test. In
order to find the maximum emission levels, all of the interface cables must be manipulated
according to ANSI C63.10-2012 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 9.00dB, and average limit is 20dB
below peak limit, so if peak measured level comply with average limit, the average level was
deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Duty cycle: 0.443ms /1.248ms *100% = 35.50%
Duty cycle factor = 20log (1/duty cycle) =9.00

Agilent Spectrum Analyzer - Swept 54

Lii i s B o FI-57100 PMFoh 25, 2014
Avg Type: Log-Par tis

PHIO: Wildm == 1rig: Fres Run VR

IFGainiLuw Aren: 20 d8

Raf Offeet 1 dB
Ref 11.00 dBm

HeRRhEHEERRERNA ‘-r'—i‘.L‘.lI'.i‘:'I_‘.I.-li‘::l‘r-il‘.ri-!I‘:rf-.T.t‘rri’ ‘.l'.i‘_}_‘|11i‘_}‘-l-1.‘.|.‘:rr;i*
[ | ! T

.=.-'+L'-.-51,-1-.31.?'-::1'}'344 ’**iir‘i-'f'-;tq"-,'r“i:': 3]u'w~.'-.-1|L;-|-aia=nl'-ef|i4-.=F-Ia4%‘*-,'11&11-.-;-'-' LRy

Center 2.402000000 GHz
Res BW 100 KHz #VBW 100 kHz

Agilent Spectrum Analyzer - Swept 54
Lg A : BEE N b O 03T PP 25, 2004
Marker 1 A 1.24800 ms L forg Typa: Log-Pwr TRacH
PHO: Wide ~e= 1rig: Fres Run WAL
IFGaim:Luw Atten: 20 d8 ET

Raf Offeet 1 dB
Ref 11.00 dBm

L

bl 0 s oV TN,
L IR | N T ."ll-l -L.'I‘. L | P .:|]. f L
y ! I'Ir l.-|1 |;I-|1I||I, .I-I:l I.l.||1ir1 i_|1.‘ r._r'il- Il thr]llll Frr'li"
A L e e L N il
Center 2402000000 GHz
Res BW 100 KHz #VBW 100 kHz Sweep 3.000 ms (1001 pts)

EETATUE i3 Align Maw, All requinad
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Agilent Spectrum Analyzer - Swept 54

At D3-56:00 PMPoh 25, 2014

d=E INT i S
Avg Typa: Log-Pwr LT ]
PHO: Wide ~e= 1rig: Fres Run TWRE
IFGaim:Luw Aren: 20 d8 DET

Raf Offeet 1 dB
( Ref 11.00 dBm
ile} '——_

N 1 B
Center 2402000000 GHz
Res BW 100 KHz EVBW 100 KHz Sweep 1.000 ms (1001 pts)

EETATUE i3 Align Maw, All requinad
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Frequency: 30MHz~1GHz
Data: 10 File: E:'2014 Report Data'S'SONY\ACS1400312.EMG (12)
0 Lewvel {(dBuVim) Date: 2014-03-01
FCC PART 15 C (3M)
|
40—,—‘
ﬁ
?WL EM
0 30 224. 418. 612. 806. 1000
Frequency (MHz)
3ite no. 3 Chatidher Data no. 10
Dis. / Aint. 3m 2015 CEL&112D 55375 int. pol. HORIZCONTAL
Liric FCo PART 15 < (3M)
Env. / Ins. 22.5%C/45% Engineer Leo-Li
EUT Personal Audio 3vstem M/M: ZR3-XZ2
Fower rating : AC 120V 60H=z
Test Mode Tx Mode
Power :Vendor Tenpao
Ant. Cable Emission
Lo. Frecg. Factor Loss EReading Level Limits Margin ERemark
[MH=z) [dB/m) [dEB) [dBuWv) [dBuW/m) (dBuW/m) (B}
1 41.640 13.12 1.04 5.18 19.34 40.00 Z0.66 QF
2 145.340 11.385 1.59 O.36 22.33 43 .50 21.17 QF
3 225.5850 11.14 1.20 12.10 25.14 46,00 Z0.56 QF
4 267.650 13.62 Z.05 14.36 30.03 46,00 15.97 QF
5 297.350 13.50 Z.05 11.69 Z27.27 45,00 15.73 QF
& 555.650 15.80 Z.92 5.03 ZG.75 45,00 19,25 QF

Remarks: 1. Emi

gzion Level= Antenna Factor + Cable Loss + Reading.
Z. The emisszion lewvels that are 20dE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9
0 Lewvel (dBu\im)

File: E:i2014 Report Data'S'SONYACS1400312.EMG (12)
Date: 2014-03-01

ol T

FCC PART 15 C{3M)

030 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. HER=|
Dis. / Ant. 3m 2013 CBLE112D 35375 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / In=s. 22.5%C/45% Engineer : Leo-Li
EUT Personal Audio 3ystem M/M: SRS-XEZ2
Power rating ALC 120V/60H=
Test Mode Tx Mode
Power :Vendor Tenpao
int. Cable Emizsion
ji[u] Freg Factor Loss Feading Level Limits Margin FRemark
[MH=z) [dE/m) (dE] [dEuv) [(dBuW/m] (dBEuW/m) [dE)
1 41.640 13.12 1.04 15.62 29.78 40.00 10.22 QF
2 78.8500 7.45 1.32 17.19 25.986 40.00 14.04 QF
3 156.100 10.99 1.62 1z.80 25.41 43 .50 15.09 QF
4 204,600 10.63 1.81 14.70 27.14 43 .50 16.36 QF
5 216.240 10.41 1.85 14.04 26.30 46,00 19.70 QF
& 228.850 11.14 1.50 1z.78 25.82 46,00 Z0.15 QF

Retnarks: 1.
2.

Emission Lewel= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE below the official
limit are not reported.
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Data: 11 File: E::2014 Report Data'S'SONYACS1400312.EM6 (12)
0 Lewvel (dBu\im) Date: 2014-03-01

FCC PART 15 C{3M)

ﬁ
030 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. : 3m Chamber Data no. t 11
Dis. / Ant. I 3m 2013 CBLE112D 35375 int., pol. : HORIZCONTAL
Limit : FCC PART 15 C (3M)
Env. / Inz. : 22.5%C/45% Engineer : Leo-Li
EUT : Personal Audio 3ystem M/M: SRS-XEZ2
Power rating : AC 120V/60H=
Test Mode : Tx HMode
Power:Vendor JoH
int. Cable Emizsion
Mo. Frecg. Factor Loss Feading Level Limits Margin FRemark
[MH=z) [dE/m) (dE] [dEuv) [(dBuW/m] (dBEuW/m) [dE)
1 39.700 14.Z26 1.00 7.84 23.10 40.00 16.90 QF
2 5E7.160 7.07 1.22 14.58 22.87 40.00 17.13 QF
3 97.900 10.89 1.40 14.23 Z26.52 43 .50 16.95 QF
4 167.740 10.41 1.67 11.82 23.90 43 .50 19,60 QF
5 350.100 15.40 2.32 9.40 27.12 46,00 15.55 QF
& E58.650 15.80 2.92 5.49 27.21 46,00 15.79 QF

Femarks: 1. Emission Level= Antenha Factor + Cable Loss + Reading.
2. The ewmizzion lewvels that are 204dE kelow the official
limit are not reported.
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Data: 12 File: E::2014 Report Data'S'SONYACS1400312.EM6 (12)
0 Lewvel (dBu\im) Date: 2014-03-01

FCC PART 15 C{3M)

030 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. : 3m Chamber Data no. T 1z
Dis. / Ant. I 3m 2013 CBLE112D 35375 Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / Inz. : 22.5%C/45% Engineer : Leo-Li
EUT : Personal Audio 3ystem M/M: SRS-XEZ2
Power rating : AC 120V/60H=
Test Mode : Tx HMode
Power:Vendor JoH
int. Cable Emizsion
Mo. Frecg. Factor Loss Feading Level Limits Margin FRemark
[MH=z) [dE/m) (dE] [dEuv) [(dBuW/m] (dBEuW/m) [dE)
1 30.000 2Z0.10 0.83 8.73 29,66 40.00 10.54 QF
2 5E7.160 7.07 1.22 23.687 31.96 40.00 S.04 QF
3 97.900 10.89 1.40 24.87 37.16 43 .50 6.34 QF
4 173.560 10.02 1.69 20.086 31.77 43 .50 11.73 QF
5 216.240 10.41 1.85 19.34 31.60 46,00 14.40 QF
& E63.500 15.80 2.93 7.51 29.24 46,00 16.76 QF

Femarks: 1. Emission Level= Antenha Factor + Cable Loss + Reading.
2. The ewmizzion lewvels that are 204dE kelow the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1
Level (dBuvim)

File: G:2014 Report'S'SomyACS14Q0312.EMG (32)
Date: 2014-02-25

120

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Limit

Env. / In=.
EUT

FPower Rating :

Test Mode
MW

4400, F800. 11200, 14600, 18000
Fregquency (MHz)

3m Chamber I'ata no. HE!

3m 2013 3115 (4580) Ant, pol. : VERTICAL

FCC PART 15C FEAK

Z4*C/B6% Engineer : Leo-Li

Personal Audio 3vyvstem
AC 120V/60H=z

GF3EK Z40ZMHz Tx
SR3-I2
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Data: 2 File: G:i2014 Report'S'SomfACS1400312.EMG6 (32)
120 Level (dBuvim) Date: 2014-02-25
1
FCC PART 15C PEAK
60 2 FCC PART 15C oy
0 1000 4400. F800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. HE
Dis. / int. 3m 2015 3115 (4550) Ant, pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / In=s. Z4*C/56% Engineer Leo-Li
EUT : Personal Audio Svyvstem
Power FRating : AC 120V/60Hz
Test Hode GF3E Z40ZMHz Tx
M/N SRE-H2
Ant. Cahle LMP Ewmission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
(MH=z) [dE/m) [dE) [dB) [dBuv) [dBuW/m) [ABuV/m) (dE)
1 240z.000 Z8.138 5.80 35.70 91.69 89.97 74.00 -15.97 Peak
Z 4804.000 3Z2.85 g.56 35.70 43,52 54,23 74.00 19.77 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amwp Factor
Z. The emisszion lewvels that are Z0dE kelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4804.000 54.23 9.00 45.23 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 3

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. HE]

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

GFSK 240ZMHz Tx
SRE-X2
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Data: 4 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
5 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. HEE
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZCOWTAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode GFSE 240=2MH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2zZ40z.000 Z8.18 5.80 35.70 91.27 89.55 74.00 -15.55 Peak
Z 4s04.000 32.85 8.56 35.70 46.38 5z2.09 74.00 21.91 Pesak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.
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Data: 7

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. 7

3 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

GFSK 2441MHz Tx
SRE-X2
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Data: 8 File: G:1i2014 Report'S'SomACS14Q0312.EMG6 (32)
120 Level (dBuvim) Date: 2014-02-25
1
FCC PART 15C PEAK
60 2 FCC PART 15C oy
0 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. HER =
Dis. / Aknt. 3m 2015 3115 (4550) int. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / Ins. 24%C/B6% Engineer Leo-Li
EUT : Personal Audio 3vyvstem
Power Rating : AC 120V/60H=z
Test HMode GFSE 2441MH= Tx
M/ 3R5-E2
int. Cakble LMP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE) [dE) [AEuV) (dBuvV/m) (dEuV/m) [dE)
1 2441.000 Z25.27 5.586 35.70 9zZ.08 20.49 T4.00 -16.4% FPeak
Z 4882 .000 32.99 S.64 35.70 45.63 54.56 T4.00 19.44 Feak
Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss + Reading
—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4882.000 54.56 9.00 45.56 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 9

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. HE=]

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

GFSK 2441MHz Tx
SRE-X2
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Data: 10 File: G:2014 Report'S'Som?ACS 1400312 EMG (32)
120 Level {(dBuim) Date: 2014-02-25

FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. : 3m Chamber I'ata no. 10
Dis. / Ant. I 3m 2013 3115 (4580) int., pol. : HORIZCONTAL
Limit : FCC PART 15C PEAK
Env. / Inz. : 24*C/G6% Engineer : Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode : GF3K 2441MH= Tx
M/ : SR3-X2
int. Cable LYP Emission
Nao. Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2Z441.000 Z8.27 5.86 35.70 91.67 Q0. 10 74.00 -16.10 Peak
Z 488z.000 32.99 g.64 35.70 46.85 52.78 74.00 21.22 Peak

Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss + Reading
—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.
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Data: 11

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r 11

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

GFSK 2480MHz Tx
SRE-X2
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Data: 12 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. H— s
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZCOWTAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode GFSE 2Z450MH= Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 Z480.000 Z8.386 5.91 35.70 92.67 91.24 74.00 -17.24 Peak
Z 4960.000 33.13 8.72 35.70 47.27 £53.42 74.00 Z20.58 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077




AUDIX ]

FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-21

Data: 13

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. 15

3 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

GFSK 2480MHz Tx
SRE-X2
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AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AK8SRSX2 page 4-22
Data: 14 File: G:i2014 Report'S'SomfACS1400312.EMG6 (32)
120 Level (dBuvim) Date: 2014-02-25
1
FCC PART 15C PEAK
60 2 FCC PART 15C i
0 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 1 3m Chamber I'ata no. 1 14
Dis. / int. ] 2015 3115 (4550) int. pol. : VERTICAL
Limit : FCC PART 152 PELAK
Env. / In=s. 1 Z4FC/E6% Engineer : Leo-Li
EUT : Personal Audio 3vyvstem
Power Rating : AC 120V/60Hz
Test Mode : GF3EKE 24830MH= T=x
M/N : SR3-I2
Ant. Cahle LMP Emission
No. Fred. Factor Loss factor Feading Lewel Limits Margin Eemwark
[(MH=) [dB/m) (B g=h0] [clBu) (dBul/m) (dBuV/m) (B
1  Z430.000 28.36 5.91 35.70 92,67 91.24 74.00 -17.24 Peak
2 49¢0.000 33.13 g.72 35.70 45.27 54,42 74,00 19.583 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Awp Factor
2. The emission lewvels that are Z0d4dE below the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
4960.000 54.42 9.00 45.42 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 17

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r 17

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

S5-DPSE Z40ZMH= Tx
SRE-X2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2 page 4-24
Data: 18 File: G:2014 Report'S'Som?ACS 1400312 EMG (32)
120 Level {(dBuim) Date: 2014-02-25

FCC PART 15C PEAK
60
q FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. : 3m Chamber I'ata no. HE R
Dis. / Ant. I 3m 2013 3115 (4580) int., pol. : HORIZCONTAL
Limit : FCC PART 15C PEAK
Env. / Inz. : 24*C/G6% Engineer : Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode : 5-DPSE 240:=2MHz Tx
M/ : SR3-X2
int. Cable LYP Emission
Nao. Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2zZ40z.000 Z8.18 5.80 35.70 88.63 86.96 74.00 -1zZ.96 Peak
Z 4s04.000 32.85 8.56 35.70 46.86 52.857 74.00 21.43 Peak

Femarks: 1. Emission Lewel= Antenha Factor + Cable Loss + Reading
—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-25

Data: 19

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r 19

3 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

S5-DPSE Z40ZMH= Tx
SRE-X2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-26

Data: 20 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. 20
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode S-DP3K Z402ZMH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2zZ40z.000 Z8.18 5.80 35.70 89.76 g8.04 74.00 -14.04 Peak
Z 4s04.000 32.85 8.56 35.70 47.51 53.22 74.00 20.78 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 23

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r 23

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

S5-DPSE Z441MH= Tx
SRE-X2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-28

Data: 24 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. T 24
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZCOWTAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode S-DP3K Z441MH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2Z441.000 Z8.27 5.86 35.70 g89.20 87.63 74.00 -13.63 Peak
Z 488z.000 32.99 g.64 35.70 46.82 5E2.75 74.00 21.25 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 25

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r 25

3 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

S5-DPSE Z441MH= Tx
SRE-X2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-30

Data: 26 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
2 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. T 26
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode S-DP3K Z441MH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 2Z441.000 Z8.27 5.86 35.70 89.67 88.10 74.00 -14.10 Peak
Z 488z.000 32.99 g.64 35.70 47.86 53.79 74.00 20.21 Pesak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 27

Level (dBu¥im)

120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. r27

3 2013 3115 (4580) Ant. pol. HORIZOWTAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z

S5-DPSE Z480MH=z Tx
SRE-X2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-32

Data: 28 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
5 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. T 28
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZCOWTAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode S-DP3K Z450MH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 Z480.000 Z8.386 5.91 35.70 o0.31 58.88 74.00 -14.33 Peak
Z 4960.000 33.13 8.72 35.70 45. 638 £51.83 74.00 22.17 Pesak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 29

Level (dBu¥im)
120

File: G:2014 Report'S'SonyACS14Q0312.EM6 {32)
Date: 2014-02-25

FCC PART 15C PEAK

60

1000

3ite no.
Dis. / Ant.
Lirmit

Env. / In=s.
EUOT

Power Rating :

Test Hode
M/

4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)

3 Chatidher Data no. 29

3 2013 3115 (4580) Ant. pol. @ VERTICAL

FCC PART 15C PELK

24*C/BE6% Engineer Leo-Li

Personal Audio 3ystem
AC 120V/E0H=z
S5-DPSEK 2Z480MH=
SRE-X2

Tx=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-34

Data: 30 File: G:2014 ReportS'SomypACS1400312.EMG6 (32)
120 Level (dBuWim) Date: 2014-02-25
1
FCC PART 15C PEAK
60
5 FCC PART 15C oy
0 1000 4400, Fao0. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber I'ata no. 30
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / In=s. 24*C/BE6% Engineer Leo-Li
EUT : Personal Audio 3ystem
Power Rating : AC 120V/60H=
Test Mode S-DP3K Z450MH=z Tx
M/ SRE-X2
int. Cable LYP Emission
No Frecd. Factor Loss factor Reading Level Limits HMargin Rewark
[MH=) [dE/m) [dE] [dE) [dBuV) [dBuW/m) [ABuV/m) [dE)
1 Z480.000 Z8.386 5.91 35.70 90. 389 89.46 74.00 -15.46 Peak
Z 4960.000 33.13 8.72 35.70 46.11 EZ2.2Z8 74.00 21.74 Peak

Femarks: 1.

Emission Lewel= Antenna Factor + Cable Loss + Reading

—Awp Factor
2. The emission lewels that are Z0d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2 page 5-1

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 13 1 Year

2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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AUDIX Technology (Shenzhen) Co., Ltd.
page 5-1

GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.404000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

i -ﬂw,p,LJ*'J-""'""-"w""l""“'f-\-'l.n;
podren

Start 1.000 GHz
#Res BW 100 kHz

] Trig: Fres Run

. o J
et gt et g iy e A ey

#VEW 300 kHz

I CEET 16733 34 AM Fokr 23, 2014
Avg Typa: Log-Pwr TRACK
Avg|Hold: 845100 WAL

Peak Search

Aren: 20 d8
Mkri 2

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

BETATUE i3 Input Ovedoad ADC aver ranga

Agilent Spectrum Analyzer - Swept 54

Marker 1 25.000000000000 GHz

PHO: Fasi (.

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

[ TR _d.F.MruHﬂ M.l.-,hn\-fl‘ﬁ i o st

Start 10.000 GHz
#Res BW 100 kHz

N Trig: Fres Run

#VEW 300 kHz

iy | 10; 35504 AM Foby 25, 210140
Avg Typa: Log-Pwr TRACK
Avg|Hold: SH0D TvPE
Aren: 20 d8 CET

Peak Search

Py

|
|
|
i

T e

%

Stop 25.000 GHz
Sweep 143 s (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 1 938.890000000 MHz
PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

| e | L
L’-’wi,-.l -.|iJ-h§'-'J-'kJA-.’|#H.-'i '||'-LLIL|'H.|-_M1-:# BT bbb i g b e i ."h-?l '*l

Start 30.0 MHz
#Res BW 100 kHz

] Trig: Fres Run

#VEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-2

L ELE]] 1033 340:0 B Foby 25, 2014
Avg Typa: Log-Pwr IRACH
Avg|Hold: 6100 TRl

DET

Peak Search

Aren: 20 d8

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

PRO: Fast ()
IFGaim:Luw

[ EED 103 35,46 BM Foby 25, 2014
Avg Typa: Leg-Pwr LL ]
Trig: Fres Run Avg|Hold= 100100 TYPE

Awen: 20 d8

Fef Ofzet 1 dE
Ref 11.00 dBm

] p———

Start 2.31000 GHz
+Res BW 100 kHz

B e g et Tl s P e e e i et B B i

FVEW 300 kHz

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)

TUHETION

[ STATUS €3 Align Mow, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2 page 5-3

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Seept 54
- il BEE T =T 111 35:37 &M Fakr 25, 2014
Display Line -26.96 dBm L Avg Typa: Log-Pwr tmack
PHD): Fasi L, 17ig: Fres Run Avg|Hold: B2M00 THRE
IFGaimLuw Aren: 20 d8 CET

Raf Offeet 1 dB
Ref 11.00 dBm

|

Display Line
26,96 dBm

l"-'-'l-r-" o ”"“'-#H i wJ.

Bl ol e Ty = - i
il o “J'"--_,;,e'F--"---"qu,_._.-\r"\. PR it ettt g bl M

Wres

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 860 ms (1001 pts)

BETATUE i3 Input Ovedoad ADC aver ranga

Agilent Spectrum Analyzér - Swept 54
Fr il 2EE T = 111, 3543 M Fokr 25, 2014
Marker 1 24.550000000000 GHz { Aorg Typa: Log-Par TRicH
PHD: Fast Ly Trig: Fres Run Avg|Hold: 3H0D TVPE
IFGaaim:Lww Aren: 20 d8 DET

Peak Search

Raf Offeet 1 dB
Ref 11.00 dBm

Next Pk Left

L
h : | R TR PR N P I S | L
J-'ii"k-.-,~.-:1..u-.fp-r“':J-“""“ﬁ-'n'.r*w-ﬂa.ah.’r‘b.-‘mﬂf'-‘ Lo b il |

Start 10.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.43 5 (1001 pts)

WED B STATUE i3 Algn Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 1 938.890000000 MHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-4

165 S 08 AM F_-'h.'"-..""l 4

Avg T‘j'ﬂr'l.:- Log-Pwr RALCE Peak Search

v Trig: Fres Run Avg|Hold: 47100 TYPE
Aten: 20 48 ey

|

-

r“'n-uM'Lﬁ:mﬂ.!;-'ﬁi-}-kﬂ-'L-‘—.wa'w.'::af-wwaw#-w'-ﬂwrmhpn.ﬁJs-.imu..*-«'m«m l-m-ﬁ -

Start 30.0 MHz
#Res BW 100 kHz

#VEW 300 kHz

*'I

i

]II.

%
ﬂw
|

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -22.39 dBm

PRI Fast ¢

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

¢
|

4&.»4 B e e
AP r

Start 1.000 GHz
#Res BW 100 kHz

Ava Type: Log-Pwr TRACK
) Trig: Fres Run Avg|Hold: 241100 WAL

Aren: 20 d8

1 |

#VEW 300 kHz

[ EED 101; 36:51 AM Foby 25, 2014

Mkr

Display Line
2239 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

BETATUE i3 Input Ovedoad ADC aver ranga

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 1 24.820000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

S A o ol i T, AT gl o |

Start 10.000 GHz
#Res BW 100 kHz

] Trig: Fres Run

#VEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-5

iy ] M 37; 17 AM Fob 25, 2014
Avg Typa: Log-Pwr L= ]
Avg|Hold: 105100 WAL
Aren: 20 d8 CET

Peak Search

AT A AN gy T AN

Stop 25.000 GHz
Sweep 1.43 5 (1001 pts)

EETATUE i3 Align Maw, All requinad

Agilent Spectrum Analyzer - Swept 54

Marker 1 938.890000000 MHz

PRO: Fast

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

] Trig: Fres Run

#VEW 300 kHz

iy ] 103 37750 AM Foby 25, 2014
Avg Typa: Log-Pwr TRacK
Avg|Hold: 25100 WAL
Aren: 20 d8 CET

Peak Search

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

ih!arkEl' 3 E.EDDDHUUUUDD GHz
PHO: Wide .0
IFGaim:Luw

Fel Offzet 1 dB
e Ref 11.00 dBm

FRes BW 100 kHz

MR, MODL TN, 5C

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-6

L ELE]] 1013 3645 AM Fob 25, 2014
Avg Typa: Leg-Pwr Imack

Trig: Fres Run Avg|Hold= 100100 TYPE

Atten: 20 4B !

1Z
dBm

TUNETIGN FLEICTIEN WIDTH TFUNETION WAL

[ STATUS €3 Align Mow, All requinad

8-DPSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -21.67 dBm
PHO: Fasi (g
IFGaim:Luw

Fel Offzet 1 dB
Eid Ref 11.00 dBm

FRes BW 100 kHz

MR MIDE TRE 50

Ny

[T 10,400 350 AM Foby 25, 2014
Avg Typa: Leg-Pwr IRacK

v Trig: Fres Run Avg|Hold = 100100 TvPE

Awen: 20 d8

Stop 2.40500 GHz
Sweep 9.13 ms (1001 pts)

[ STATUS €3 Align Mow, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 3 2.404000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

_L.u;..;,mulww-' e e TP

Start 1.000 GHz

#Res BW 100 kHz &

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-7
iy

Avg Typa: Log-Pwr
Avg|Hold: 29/M100

104 1:35 AM Fob 25, 2014
track B Peak Search

TVPE

CET

] Trig: Fres Run
Aen: 30 48

W kr3

h‘-.-*ﬁ\‘l-’ﬁ“‘"“"‘w#.H*-.-.HJ_.H_J,_.-.'L&._5‘__#‘.“1.-‘#:“‘ P g L b it

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

BETATUE i3 Input Ovedoad ADC aver ranga

VEW 100 kHz

Agilent Spectrum Analyzer - Swept 54

Marker 3 24.760000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

ot uu'-wv,u~Lﬁ'lgu-¢_1r-.‘-,\...““"["""" gl

Start 10.000 GHz
#Res BW 100 kHz

#VEW 300 kHz

iy |
Avg Typa: Log-Pwr
Avg|Hold: SH00

1004 oA S AM Pk 25, 2014
track |
TVPE
DET

Peak Search
] Trig: Fres Run
Aen: 30 48

b S P g T L ST TR AR g i Y |

|
|
|
|
|
J.
|
|

Stop 25.000 GHz
Sweep 1.43 5 (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 3 938.890000000 MHz

PRO: Fast

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

|

al | i 1
Wiy uL'JLw.;L.u,L.i_ﬂ;.'- ﬂ?LL‘.Wnﬁﬁdﬂ.M*m,mwwﬁm vt Han el gt |

Start 30.0 MHz
#Res BW 100 kHz

WES

] Trig: Fres Run

#VEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-8
i 104 1:55 AM Foby 25, 2014

Avg Typa: Log-Pwr IRacE
Avg|Hold; 32100 TRl

Peak Search

Aren: 20 d8

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 938.890000000 MHz

PRI Fast ()

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

H—t

i i 104200 AM Pt 25, 2014
Avg Typa: Log-Par trac g Peak Search
Trig: Fres Run Avg|Hold: 97100 TYPE

Aren: 20 d8

| fi | L
hoab M!.-J.JL'«- "JL"m'a.'-.'-Ju‘._r-l s osbiob e N Attt il Y,

Start 30.0 MHz
#Res BW 100 kHz

WES

#VEW 300 kHz

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.440000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

AT P L
-_||+-q.‘.‘.~.-llrk"|"l

&

Start 1.000 GHz
#Res BW 100 kHz

] Trig: Fres Run

#VEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-9

iy ] 10,4255 AM Fob 25, 2014
Avg Typa: Log-Pwr L= ]
Avg|Hold: 23100 WAL
Aren: 20 d8 CET

Mkr1 2

Peak Search

A |
¥ ‘n,wf.ﬂ.-l.u.l..-""uw._f,y.‘.x4,1,_] et e P, Bl bl e i, L

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

BETATUE i3 Input Ovedoad ADC aver ranga

Agilent Spectrum Analyzer - Swept 54

Marker 1 23.800000000000 GHz

PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

1\."1".]#.1’&4 Abin l + FHP"-H .M!-ﬂ~'N'”Juf1ITM¥L i JLETTN

Start 10.000 GHz
#Res BW 100 kHz

] Trig: Fres Run

#VEW 300 kHz

iy |
Avg Typa: Log-Pwr
Avg|Hold: SH00

Peak Search

Aren: 20 d8

o
4
L«.&WwL..:Mp,u.—mﬁ#-ﬂ.-ﬂ-m-M"""*"i-'-"-ﬁ'i

Stop 25.000 GHz
Sweep 1.43 5 (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Swept 54

iy 104457 AM Fob 25, 2014

Marker 1 2.476000000000 GHz : Avg Type: Log-Pur TRACE ReENSaNrch
PHO: Fast L) Trig: Fres Run Avg|Hold: 46/M00 TR

IFGaaim:Lww Aren: 20 d8 DET

Ref Offset 1 dB Mk 2
Ref 11.00 dBm :

4 P il i
N il ™ T il b Ly e g e Pyt

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860 ms (1001 pts)

e BETATUE i3 Input Ovedoad ADC aver ranga

Agilent Spoctrum Analyzer - Swept 54
= il BEENT e 161;45:12 8M Foky 25, 2114
Marker 1 24, 130000000000 GHz { Ava Type: Log-Pwr TRACK Peak Search
PHD: Fast (g Trig: Fres Run Avg|Hold: 3H100 TVPE
IFGaaim:Lww Aren: 20 d8 DET
Ref Offset 1 dB Mkr1
Ref 11.00 dBm a

1
¢
Lot ot w;‘u-hh_»&,m}h.-‘# Wﬂﬁk‘k&hxﬁaﬂ"f"u:uﬂ*-a#irr-‘v-r-'ﬂ"-"ﬂ'ﬁ‘l"-"'-'rrw“r.'"'""‘d"‘“""‘
w -.-. whigy . T '

|
|
|
|
|
j

Start 10.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.43 5 (1001 pts)

WED B STATUE i3 Algn Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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FCC ID:AK8SRSX2

Agilent Spectrum Analyzer - Swept 54

Marker 1 938.890000000 MHz
PRO: Fast
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

|

ey, m.-l -.UL'.IM,N-I-'J:' HII-\‘

Start 30.0 MHz
#Res BW 100 kHz

] Trig: Fres Run

I_I
i |I | ”
.'ﬁ ity ki o st A o o

#VEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.
page 5-11

OE] W A%25 AM Pl 25, 5014
Avg Typa: Log-Pwr Inack
Avg|Hold: 53M00 TvPE

DET

Peak Search

Aren: 20 d8

f

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

IFGaim:Luw

PHO: Wide .0

=B AT M Fob 25, 5014
Avg Typa: Leg-Pwr InacE
Trig: Fres Run Avg|Hold= 100100 TYPE

Awen: 20 d8

Fef Ofzet 1 dE
Ref 11.00 dEBm

1]

]

Start 247700 GHz

B T VR b O S LAY

FVEW 300 kHz

Stop 2.51000 GHz
Sweep 3.20 ms (1001 pts)

TUHETION

[ STATUS €3 Align Mow, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Hopping on
GFSK

Agilent Spectrum Analyzer - Swept 54
i FEE] D1 48 PMPoh 25, a0 14

Marker 1 2.479865000000 GHz B VoI 100100 "mr. —
PHO: Wide L, o Trig: Line Avg|Hold:= 100100 TVPRE

FGalmLuw — Atten: 20 48 reT

Rel OMzet 1 dB

VIR T PR N T N TEERIT BT T

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.40 ms (1001 pts)

TUNCTION | FLMCTION WD TH FUNCTIONWALLE |

At D12 140 PMFoh 25, 014

SEE T T
Avg Type: Leg-Pwr TRALE
PHi): Fast 1,0 1rig: Line Avg|Hold> 100100 TVRE
Awen: 20 d8

IFGaim:Luw

Fel Offzet 1 dB
Ref 11.00 dBm

] p———

o S e Pt A Vb e i bl i a8 A e M R

#VBW 300 kHz Sweep 9.33 ms (1001 pis)

TUNETIGN FLMCTION Wi TH FUNCTIONYALLE |

L STATUS €3 Align Naw, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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8 DPSK

Agilent Spectrum Analyzer - Swept 54
L &F B N s b 01:14; 14 PMFoh 25, 2014
Display Line -24.01 dBm e Ava Typs: Log-Par T
PHO: Fast Ly Trig: Lins Avg|Hold= 1000100 THPE
IFGainiLow Atten: 20 d8 £

Fel Offzet 1 dB
{Eid Ref 11.00 dBm

P PRI OO (SR § I A

Stop 241000 GHz
FRes BW 100 kHz #VEW 300 kHz Sweep 9.60 ms (1007 pis)

MY MODL TRC 52 [r Y TUNCTIGN | FLMCTION WD TH FUNCTION WAL

1R

[ EED 011757 PMFoh 25, 2014
Avg Typa: Log-Pwr mack
PHI: Wide ) 1rg: Line Avg|Hold> 100100 TVRE
IFGaimiL Atten: 20 4B

Fel Offzet 1 dB
Ref 11.00 dBm

L e e e L I e e e

Stop 2.51000 GHz
#VBW 300 kHz Sweep 3.40 ms (1001 pts)

TUNETIGN FLMCTION WD TH TFUNETION WAL

L STATUS €3 Align Naw, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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6. CARRIER FREQUENCY SEPARATION TEST

6.1.Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1 Year

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by

a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW.

6.3.Test Results.

EUT: Personal Audio System
M/N: SRS-X2
Test date: 2014-02-26 Pressure: 101.4+1.0 kpa Humidity: 52.713.0%
Tested by: Leo-Li Test site: RF Site Temperature: 22.810.6°C
Test Mode Channel separation Conclusion
8-DPSK 1.0MHz PASS
GFSK 1.0MHz PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Agilent Spectrum Analyzer - Swept 54

At G ; 11:34: 10 AM Pl 75, 2014

Marker 3 A -1.000000000 MHz Avg Type: Leg-Pwr IRaCE

PHD: Wide () Trig: Fres Run Avg|Hold= 100100 TYPE
IFGaim:Luw Atten: 20 dB = Select Marker
»
Fef OMzet 1 dB 3
Ref 11.00 dBm |
Normal
I
Delta
B
Fixedi
! ! —
{Center 2.441000 GHz Span 5.000 MHz
rRes BW 100 kHz #FVEBW 100 kHz Sweep 2.53 ms (1001 pis) oft
MIR MODL TNE 5 3 TUHETION FUMCTION WIDTH TUHETION YALLIL |
1 | |
g EEEE——
| 2 i
- Froperties®
G
T
B
13 — C—— | —————— More
1 1of2
| 12
WED I:g.m-'r'l.lﬁ 3 Akign Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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AUDIX Technology (Shenzhen) Co., Ltd.

page 7-1
7. 20 DB BANDWIDTH TEST
7.1.Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval

1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1 Year

1.2

.Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

7.3.Test Results
EUT: Personal Audio System
M/N: SRS-X2
Test date: 2014-02-26 Pressure: 101.4+1.0 kpa Humidity: 52.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 22.810.6°C
Cable loss: 1 dB
CH 20dB bandwidth Limit
Test Mode (MHZ) (KHZ) (KHZ)
2402 673.3 N/A
GFSK 2441 676.4 N/A
2480 710.8 N/A
2402 1208 N/A
8-DPSK 2441 1206 N/A
2480 1207 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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AUDIX Technology (Shenzhen) Co., Ltd.
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7-2

GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Docupied BW
x dB -20.00 dB

SIFGaincLow

Ref Offset 1 dB
Ref 20.00 dBm

Occupled Bandwidth

750.01 kHz

-8.590 kHz
673.3 kHz X dB

Transmit Freq Error
¥ dB Bandwidth

ra Trig: Fres Run
#Aren: 20 dB

|

b =il 10 E 46 AM Feby 25, 2014

Radio Std: Nonw Traca/Detector

BF INT !
Cunter Fraq: 2402000000 GHz
Avg|Hold:== 10M0

Radie Device: BTS

#VBW 100 kHz

Total Power 5.56 dBm

OBW Power 99,00 %

-20.00 dB

BETATUE 3 Align Maw, All réquinad

L
SIFGaincLow

Ref Offset 1 dB
Ref 20.00 dBm

Occupled Bandwidth

] Trig: Fres Run

b =il 1023 1T AM Pty 25, 2014

Radio Std: Nonw Frequency

BF INT !
Cunter Fragq: 2441000000 GHz
Avg|Hold:== 10M0

#Artan: 20 4B Radie Device: BTS

#VBW 100 kHz

Total Power 3.14 dBm

750.63 kHz

Transmit Freq Error
¥ dB Bandwidth

=1.753 kHz
676.4 kHz X dB

OBW Power 99,00 %

-20.00 dB

BETATUE 3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14077
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Docupied BW

L T : BEE (T th s b 10 FEAT AM Frb 25, 2014

Ref Value 11.00 dBm Cunter Frag: 2.450000000 GHz Radie Std: Mone Trace/Detector
G Trig: Fres Run Avg|Hold= 10010

BIFGain:Luw #Aren: 20 dB Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

] _-i'-i____

Center 2.48 GHz
#Res BW 30 kHz #VBW 100 kHz

Occupled Bandwidth Total Power 4.94 dBm
797.78 kHz

Transmit Freq Error -8.197 kHz OBW Power 99,00 %
x dB Bandwidth 710.8 kHz x dB -20.00 dB

B STATUE 53 Align Maw, All réquined

8-DPSK
Test Frequency: 2402MHz

B2 INT dhee b 16130 195 &M Fioky 25, 20114
Cunter Fraq: 2402000000 GHz Radie Std: None Frequency
(irn] Trig: Fres Run Avg|Hold:= 10010
PIFGaincLow #Arten: 20 dB Radis Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

#VBW 100 kHz

Occupled Bandwidth Total Power 3.51 dBm
1.1342 MHz

Transmit Freq Error 12.162 kHz OBW Power 99,00 %
x dB Bandwidth 1.208 MHz x dB -20.00 dB

wEs BETATUE 3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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AUDIX Technology (Shenzhen) Co., Ltd.
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Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Docupied BW

.i.']antar Frecq 2.441000000 GHz

SIFGaincLow

Ref Offset 1 dB
Ref 11.00 dBm

i

|
|
|

Center 2441 GHz
#Res BW 30 kHz

Occupled Bandwidth

1.1327 MHz
12.602 kHz
1.206 MHz

Transmit Freq Error
¥ dB Bandwidth

E24=F |INT !
Cunter Fragq: 2441000000 GHz
] Trig: Fres Run

#Artan: 20 4B

H ol 100 25 52 M Pty 75, 21114
Radio Std: Nons Frequency
Avg|Hold: 16M0

Radie Device: BTS

#VBW 100 kHz

Total Power 2.67 dBm

OBW Power
x dB

899,00 %
-20.00 dB

BETATUE 3 Align Maw, All réquinad

S T F
Cuntar Fraq: 2450000000 GHz

N Trig: Fres Run
#Artan: 20 4B

L
SIFGaincLow

Occupled Bandwidth

1.1280 MHz
9.943 kHz
1.207 MHz

Transmit Freq Error
¥ dB Bandwidth

b =il 10125 18 BM Fetr 25, 2014

Radio Std: Nonw Traca/Detector

Avg|Hold=> 1000
Radie Device: BTS

#VBW 100 kHz

Total Power 4.01 dBm

OBW Power
x dB

899,00 %
-20.00 dB

BETATUE 3 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1 Year

8.2.Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Personal Audio System
M/N: SRS-X2
Test date: 2014-02-26 Pressure: 101.4+1.0 kpa Humidity: 52.7£3.0%
Tested by: Leo-Li Test site: RF Site Temperature: 22.8£0.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Agilent Spectrum Analyzer - Swopt 54

AUDIX Technology (Shenzhen) Co., Ltd.
page 8-2

] p———

FRes BW 100 kHz

(Y15

o L, 4% 3| |r-""-n'-sr.1r_-h.'"...ﬁ'-|-
Marker 2 2.441000000000 GHz L Aorg Typa: Log-Pwr TRECH
PHO: Fast L0 Trig: Fres Run Avg|Hold:> 100/ 100 TVPE
IFGaimL oy Atten: 20 4B CET SelectM
= - arker *
Ref Offzet 1 dB : 2
Bidiv__Ref 11.00 dBm —
y Normal
] |
Delta
e
Fixedi
———
z Stop 2.44100 GHz
#VEW 100 kHz Sweep 5.60 ms (1001 pts) on
’ FUHETION CTICH WD TH FUME 1 LUL ]
2000 GHz| - | —
1000GHz| )
|
| Froperties®
I '
ore
1of2

L STATUS €3 Align Mow, All requined

10:56: 55 AM Pl 25, 2014

Avg Typi;- Lu-n;er

TRACE
P Wi Ly Trig: Fres Run Avg|Hold:= 100100 WAL
IFGaimLww Atten: 20 dB = Select Marker
e - *
Ref OMzet 1 dB s 2
s Ref 11.00 dBm ——

Mormal

I

Delta

B

Fixedi

'- : : e

Start 2.44100 GHz Stop 2.48350 GHz
Res BW 100 kHz #FVEBW 100 kHz Sweep 5.13 ms (1001 pis) o
[T, : TUNETION TUHCTION WALLL ]

1
-3
a
4
5
L]
T
B
8
10
11
12

L STATUS €3 Align Mow, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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9. DWELL TIME

9.1.Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent N9030A |MY51380221| Oct.31, 13 1 Year

9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Personal Audio System

M/N: SRS-X2

Test date: 2014-02-26 Pressure: 101.4+1.0 kpa Humidity: 52.713.0%

Tested by: Leo-Li Test site: RF Site Temperature: 22.810.6°C

Mode dwell time Limit Conclusion
DH1 |50hops/5s*0.4*79chanels*0.419ms =132.40ms <400ms PASS
GFSK | DH3 |26hops/55*0.4*79chanels*1.680ms =276.06ms <400ms PASS

DH5 [16hops/5s*0.4*79chanels*2.940ms =297.29ms <400ms PASS
DH1 [50hops/5s*0.4*79chanels*0.438ms =138.41ms <400ms PASS

8-DPSK | DH3 [29hops/5s*0.4*79chanels*1.698ms =311.21ms <400ms PASS
DH5 [16hops/5s*0.4*79chanels*2.945ms =297.80ms <400ms PASS

Note: All the lower levels were signal from receiver’s, and should not considered
in here.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Test Mode: GFSK
DH 1

Agilent Spectrum Analyzer - Swopt 54

. i FOLET 11;4Hich2 M Pk 25, 2014
Avg Typa: Log-Pwr TRACK

PHO: Wide ~e= 1rig: Fres Run TWRE

IFGaim:Luw Aren: 20 d8 DET

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 KHz Sweep 5.000 s (1001 pts)

EETATUE i3 Align Maw, All requinad

Clear Write

Trace Average

Max Hold

Agilent Spectrum Analyzer - Swept 54
L &F : SEE T thee b 1147202 AM Fob 25, 2014
Marker 1 A 419.000 ps Avg Type: Log-Par TRALE
PHO: Wide ~w= 178 Line TR
IFGaim:Luwy Atten: 20 4B

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 KHz Sweep 1.000 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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DH 3

Agilent Spectrum Analyzer - Swept 54
AF At 11757 AM Pl 5, 2014

L F i S T s b
Sweep Time 5.000 s Ava Type: Log-Pwr TRACE Sweep/Control
PHO: Wilde === 1rg: Line TVPE
IFGainiLuw Awen: 20 d8 CET Sweep Time
5000 s

Raf Offeet 1 dB
Ref 11.00 dBm

] |

|
|
! |
I I
J 1I"I: 1;1.-1..-1.l‘i.;4 oy -J«-..% | -/.l.,..l.-i‘r._ ;:GJ.' ; ».thl -l.-li-..'. J.r";._.,u.

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 kHz

Agilent Spectrum Analyzer - Swept 54
L &F : SEE T thee b 11:48:20 AM Fob 25, 2014
Marker 1 A 1.68000 ms e forg Typa: Log-Pwr TRECH
PHO: Wide ~w= 178 Line TR
IFGainiLuw Atten: 20 d8 LET

Raf Offeet 1 dB
Ref 11.00 dBm

"
Center 2.441000000 GHz Span 0 Hz
Res BW 100 kHz £VBW 100 kHz Sweep 3.000 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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DH 5

Agilent Spectrum Analyzer - Swept 54

._Sw&ap Time E.U:}E}

Raf Offeet 1 dB
( Ref 11.00 dBm
ile} '——_

| |l
LI
|

LA

Center 2.441000000 GHz
Res BW 100 kHz

Trig: Line
Atten: 20 d8

PHO: Wide ~—+—
IFGaim:Luw

At 11:46:50 AM Foly 75, 2014

1
fovg Typa: Log-Pwr T P.
TPE
reT

Sweap/Control

|

!J.

HI!.,,Li.J. ) "-'-'LI i .'nrr] l\LJr:ljl'. ATL r‘-f:J..}q"rﬂ i.E e i Al

#VEW 100 kHz

Agilent Spoectrum Analyzer - Swopt 54
Marker 1 A 2.94000 ms
Ref Offest 1 dB

Ref 11.00 dBm
ali] '——_

Center 2.441000000 GHz
Res BW 100 kHz

PHD: Wide =+ 1rig: Line
IFGaim;Luw Atten: 20 4B

* .:

#VEW 100 kHz

At 1134055 AM Pl 5, S014

1
fovg Typa: Log-Pwr T P.
TPE

Sweep 5.000 ms (1001 pts)
EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Test Mode: 8-DPSK
DH 1

Agilent Spectrum Analyzer - Swopt 54
- i : E28E [T [ EED 11:50:20 AM Fob 25, 2014
Sweep Time 5.000 s Ava Type: Log-Pwr TRACE Sweep/Control
PHO: Wide ~w= 178 Line TVPL
IFGaimiL Atten: 20 4B CET Sweep Time
5000 s

Raf Offeet 1 dB
Ref 11.00 dBm

|

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 KHz

11:50: 30 AM Frby 25, 2014

tha b
Avg Type: Log-Pwr L= ]
PHO: Wide ~w= 178 Line VR
IFGainiLuw Awen: 20 d8

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz
Res BW 100 kHz #VBW 100 KHz Sweep 1.000 ms (1001 pts)

EETATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077




AUDIX ]

FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
page 9-6

DH 3

Agilent Spectrum Analyzer - Swept 54

._Sw&ap Time E.UGE} i
Trig: Line
Awen: 20 d8

PHO: Wide ~—+—
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

|

SR A |L| H l

Center 2.441000000 GHz

Res BW 100 KHz #VEW 100 kHz

At 1151087 AM Pl 75, 2014

1
Avg Typa: Log-Pwr L]
TP

e Sweep Time
5000 s

Sweap/Control

Agilent Spectrum Analyzer - Swept 54

i'h'larker 14 ‘E.EHBI] ms S
rig: Line
Awen: 20 d8

PHO: Wide ~—+—
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz

Res BW 100 KHz #VEW 100 kHz

OE] 11:51:50 M Fab 35, 5014
Avg Typa: Log-Pwr L= ]
TVPL
CET

Span OE
Sweep 3.000 ms (1001 pts)

EETATUE i3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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DH 5

Agilent Spectrum Analyzer - Swept 54

._Sw&ap Time E.UGE} i
Trig: Line
Awen: 20 d8

PHO: Wide =+
IFGaim:Luw

Raf Offeet 1 dB
0 d Ref 11.00 dBm
e

|l

i1 | (| - - (R ‘
Ut srehal LL.J- ,L.?-q.l]ﬁ ! .LFI'*E«‘.-.: J.Ji'-ﬂ--l-|l-‘.l1.i|. -..dll.--lél"l"ﬁ .l ypkd -.L-L J-J. Vot Ps) h.-I

Center 2.441000000 GHz
Res BW 100 kHz

WES

#VEW 100 kHz

11:531 &M Rt 25, 2014
eack |
TR
CET

FoLE]
fvg Type: Log-Pwr Sweesp/Control

Sweep Time
5000 s

T

¥ b

In I

L1 i

Span IDE.
Sweep 5.000 s (1001 pts)

EETATUE i3 Align Maw, All requined

Agilent Spectrum Analyzer - Swept 54

i'h'larker 14 2.9-151] ms S
rig: Line
Awen: 20 d8

PHO: Wide ~—+—
IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000000 GHz

Res BW 100 KHz #VEW 100 kHz

11:554 aM Rt 25, 2014
track
TVPE
CET

[ EED
Avg Typa: Log-Pwr

r|r||

A ﬁ,ﬂh'
il BL

Span OE
Sweep 5.000 ms (1001 pts)

EETATUE i3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment
Item Equipment | Manufacturer| Model No. | Serial No. Last Cal. Cal.

Interval

1| Spectrum Agilent N9030A |MY51380221| Oct31,13 | 1 Year
Analyzer

2. Amp HP 8449B 3008A08495 | May.08, 13 | 1 Year
3. | Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08, 13 1 Year
5. | Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1 Year
6. | Power Sensor Anritsu MAZ2491A 033005 May.08, 13 1 Year

10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

10.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer.
2. Set the RBW> Bandwidth of test Frequency and put the test Frequency, Set the Span
large enough to capture the entire signal
3. Use a peak detector on max hold
4. Reading the value from the Spectrum analyzer
Note: The cable loss and attenuator loss were offset into measure device as an
amplitude offset.

10.4.Test Results

EUT: Personal Audio System
M/N: SRS-X2
Test date: 2014-02-26

Tested by: Leo-Li

Pressure: 101.511.0 kpa
Test site: RF site

Humidity: 53.1£1.0%
Temperature: 22.6+1.0 'C

Cable loss: 1.0 dB

Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 -4.132 30
GFSK 2441 -4.781 30
2480 -2.959 30
2402 -1.149 30
8-DPSK 2441 -1.899 30
2480 -1.489 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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GFSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Swept 54

: : iy ] 11:50: 24 &M Fob 25, 5014
Avg Type: Leg-Pwr TRACE
Avg|Hold:= 100100 TPE

Marker 1 2.402050000000 GHz Rl Sanrch

PRI Fast ¢

ra Trig: Fres Run
IFGaim:Luw

Atten: 20 4B Iy

Raf Offeet 1 dB
Ref 11.00 dBm

"

Wy
L T

|
|
ol
|

Center 2.4!]2511& GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

WED B STATUE 3 Align Maw, All réquired

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.441090000000 GHz

] Trig: Fres Run

iy |
Avg Typa: Log-Pwr
Avg|Hold:= 100100

105052 &M Pl 25, 2014
ot Peak Search

TVPE

PHO: Fast (4
IFGaim;Luw

Atten: 20 4B Iy

Raf Offeet 1 dB
Ref 11.00 dBm

s

.y

.
- A']'

Center 2.441 Eﬂﬂ GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

WED B STATUE 3 Align Maw, All réquired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.480090000000 GHz

PR Fasi ©
IFGaim;Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.480000 GHz
#Res BW 2.0 MHz

WES

] Trig: Fres Run
Atten: 20 d8

#VEW 3.0 MHz

i i 16175155 &M Fobr 5, 0114
Avg Typa: Log-Pwr LT ]
Avg|Hold= 100/ 100 TVPE
CET

Peak Search

Sweep 1.00 ms (1001 pts)
EETATUE 53 Align Maw, All réquinad

8-DPSK
Test Frequency: 2402MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.402130000000 GHz

PHO: Fast (4
IFGaim;Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.402000 GHz
#Res BW 2.0 MHz

WES

] Trig: Fres Run
Aen: 30 48

#VEW 3.0 MHz

iy i 10,455 AM Py 25, 2014

Avg Typa: Log-Pwr
Avg|Hold:= 100100 TPE
DET

Peak Search

TRACE

Sweep 1.00 ms (1001 pts)
EETATUE 53 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077




AUDIX ]

FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.
page 10-4

Test Frequency: 2441MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.441110000000 GHz

PR Fasi L

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.441000 GHz
#Res BW 2.0 MHz

WES

N Trig: Fres Run

Aren: 20 d8

#VBW 3.0 MHz

iy i 10,445 16 AM Foby 25, 2014
Avg Typa: Log-Pwr TRACK
Avg|Hold== 100100 TVPE
CET

Peak Search

Sweep 1.00 ms (1001 pts)
EETATUE 53 Align Maw, All réquinad

Test Frequency: 2480MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.480200000000 GHz

PR Fasi L

IFGaim:Luw

Raf Offeet 1 dB
Ref 11.00 dBm

Center 2.480000 GHz
#Res BW 2.0 MHz

WES

N Trig: Fres Run

Aren: 20 d8

#VBW 3.0 MHz

iy ] 104851 AM Fob 25, 2014
Ava Type: Log-Pwr TRACE
Avg|Hold== 100100 TVPE

Peak Search

'r"v
h'f.-

|
|
|
.J

o
A4 i)

Span 10.00 MHz

Sweep 1.00 ms (1001 pts)
EETATUE 53 Align Maw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment
Item Equipment Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Analyzer| Agilent N9030A |MY51380221| Oct.31, 13 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08, 13 1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077
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Data: 5 File: G:2014 Report'S'Som?ACS 14Q0312.EME (32)
Level (dBuim) Date: 2014-02-25
120
4

FCC PART 15C Fil(

Juit
60

FCC PART 19C A

I I N — I

GelB

o

2310

Jite no.

Di=z. / Ant.

Limit

Env. / Ins.

EUT

2329, 2348. 2367, 2386. 2405
Frequency (MHz)
: 3m Chamber Data no. HE-
: 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C FPEAEK
1 24*%C/56% Engineer : Leo-Li

: Personal Audio Svyvacem

Power Rating : AC 1Z0V/60Hz

Test MNode
/N

No. Fredq.
{MHz)

2316.935
2390.000

: GFSK 2402MHz Tx

: SR3-¥2

Ant. Cable AMP Emizsion
Factor Loss factor Reading Lewvel Limits Margin Remark
{dB/m) [cE) (dE) [dBuV) [dBuV/m) (dBuV/m) (cdB)
26.00 5.68 35.70 50.18 48.16 74.00 25.84 Peak
28.16 5.78 35.70 47.33 45.57 74.00 28.43 Peak
28.18 S.80 35.70 62.34 60,62 74.00 13.38 Peak
28.18 5.80 35.70 20.19 88.47 74.00 -14.47 Peak

1
F
3 Z2400.000
4 Z401.865

Emission Level= Antenna Factor + Cable Loss= + Reading
-Amp Factor

The emission lewvels that are Z0d4dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:AK8SRSX2 page 11-3
Data: 6 File: G:'2014 Report'S'SomAACS 1400312.EMG6 (32)
Lewvel (dBuvim) Date: 2014.02-25
120
4
FCC PART 15C_PER
)l i
60 FCC PART 15C |n
1 5 feiB
. . . |
0 2310 2329, 2348. 2367, 2386. 2405
Frequency (MHz)
Site no. : 3m Chamber Data no. HE -
Di=z. / Ant. : 3m 2013 3115 (4580) inc. pol. : WVERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. 1 24%C/56% Engineer : Leo-Li
EUT : Personal Audio Svyvacem
Power Rating : AC 1Z0V/60Hz
Test MNode : GF3K 2402MHz Tx
M/ : SRE-X2
Ant. Cable ANF Emis=ion
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
1 2382.485 28.14 5.77 35.70 49,56 47.77 74.00 26.23 Peak
2 2390.000 28.16 5.78 35.70 48.08 46.32 74 .00 27.68 Peak
3 Z2400.000 28.18 5.80 35.70 §9.69 57.97 74,00 16.03 Peak
4 Z2401.865 28.18 5.80 35.70 91.44 B89.72 74.00 -15.72Z Peak
Femarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

-Amp Factor
The emission lewvels that are Z0d4dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14077




AUDIX ]

FCC ID:AK8SRSX2

AUDIX Technology (Shenzhen) Co., Ltd.

page 11-4

Data: 15 File: G:2014 Report\S'SomAACS 1400312.EME (32)
Level {dBuVim) Date: 2014-02-25
120
1
FCC PART 15C PEAK
6B
&0

FCC PART 15C AV

3 6B

2477

Jite no.

Di=z. / Ant.

Limit

Env. / Ins.

EUT

Power Rating :

Test MNode
/N

Fredq.
{MHz)

2479.904
2483 .500

2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
: 3m Chamber Data no. : 15
: 3m 2013 3115 (4580) inc. pol. : WVERTICAL
: FCC PART 15C PEAE
1 24*%C/56% Engineer Leo-Li
: Personal Audio 3vyscem
AC 1Z0V/60HzZ
: GF3K Z2480MHz Tx
: SRE-X2
Ant. Cable ANF Emis=ion
Factor Loss factor Reading Lewvel Limits Margin Remark
{dB/m) (dB) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
28.36 5.91 35.70 92.67 91.24 74.00 -17.24 Peak
28.36 5.92 35.70 48.10 46.68 74 .00 27.32 Peak
28.39 5.94 35.70 50.44 49,07 74,00 24.93 Peak
28.40 5.94 35.70 47.79 46.43 74.00 27.57 Peak

1
F
3 2495.1850
4 Z500.000

Emission Level= Antenna Factor + Cable Loss + Reading

-Amp Factor

The emission lewvels that are Z0d4dB below the official

limit are not reported.
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Data: 16

Level (dBuYim)

120

File: G:2014 Report\S'SomAACS 1400312.EME (32)

Date: 2014.02-25

FCC PART 15C PEAK

60

FCC PART 15C AV

6B

3 4

GdB

2477

Jite no.

Di=z. / Ant.

Limit

Env. / Ins.

EUT

Power Rating :

Test MNode
/N

Fredq.
{MHz)

2479.871
2483 .500

2510

Remark

2483.6 2490.2 2496.8 2503.4
Frequency (MHz)
: 3m Chamber Data no. : 16
: 3m 2013 3115 (4580) Enc. pol. HORIZONTAL
: FCC PART 15C PEAE
1 24*%C/56% Engineer Leo-Li
: Personal Audio 3vyscem
AC 1Z0V/60HzZ
: GF3K Z2480MHz Tx
: SRE-X2
Ant. Cable ANF Emis=ion
Factor Loss factor Reading Lewvel Limits Margin
{dB/m) (dB) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
28.36 5.91 35.70 92.93 91.50 74.00 -17.50
28.36 5.92 35.70 47.98 46.56 74 .00 27.4949
28.40 5.94 35.70 s0.52 49.16 74.00 24.684
28.40 5.94 35.70 48.53 47.17 74.00 26.83

1
F
3 Z498,.1B86
4 Z500.000

Emission Level= Antenna Factor + Cable Loss= + Reading
-Amp Factor
The emission lewvels that are Z0d4dB below the official

1i

mit are not reported.
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Data: 21 File: G:2014 Report\S'SomAACS 1400312.EME (32)
Level {dBuVim) Date: 2014-02-25
120
4

FCC PART 15C FLL

GHB
&0

FCC PART 15C N

I I PN O T

2310

Jite no.

Di=z. / Ant.

Limit

Env. / Ins.

EUT

Power Rating :

Test MNode
/N

No. Fredq.
{MHz)

2386.475
2390.000

2329, 2348. 2367, 2386. 2405
Frequency (MHz)
: 3m Chamber Data no. : 21
: 3m 2013 3115 (4580) Ant., pol. : VERTICAL
: FCC PART 15C FPEAEK
1 24*%C/56% Engineer : Leo-Li

: Personal Audio Svyvacem
AC 1Z0V/60HzZ
: B-DPSK Z240ZHHz Tx

: SR3-¥2

Ant. Cable AMP Emizsion

Factor Loss factor Reading Lewvel Limits Margin Remark
{dB/m) [cE) (dE) [dBuV) [dBuV/m) (dBuV/m) (cdB)

26.15 5.78 35.70 49.74 47.97 74.00 26.03 Peak
28.16 5.78 35.70 47.83 46.07 74.00 27.93 Peak
28.18 S.80 35.70 §8.72 57.00 74.00 17.00 Peak
28.18 5.80 35.70 §2.00 87.28 74.00 -13.28 Peak

1
F
3 Z2400.000
4 Z402.150

Emission Level= Antenna Factor + Cable Loss= + Reading
-Amp Factor

The emission lewvels that are Z0d4dB below the official
limit are not reported.
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Data: 22 File: G:'2014 Report'S'SomAACS 1400312.EMG6 (32)
Lewvel (dBuvim) Date: 2014.02-25
120
i)
FCC PART 15C Féb’(
il 1]
60 FCC PART 154211
] T, o]
T LE N & e o T T e ot 4 [ e T e
0 2310 2329, 2348. 2367, 2386. 2405
Frequency (MHz)
Site no. : 3m Chamber Data no. : 22
Di=z. / Ant. : 3m 2013 3115 (4580) knc. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / Ins. 1 24%C/56% Engineer : Leo-Li
EUT : Personal Audio Svyvacem
Power Rating : AC 1Z0V/60Hz
Test MNode : 8=DPSK 240ZHHz Tx
M/ : SRE-X2
Ant. Cable ANF Emis=ion
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
{MHz) {dB/m) [cE) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
1 2335.175 28.04 5.70 35.70 49,73 47.77 74.00 26.23 Peak
2 2390.000 28.16 5.78 35.70 48.497 46.71 74 .00 27.29 Peak
3 Z2400.000 28.18 5.80 35.70 §7.85 56.13 74.00 17.87 Peak
4 Z2401.960 28.18 5.80 35.70 87.94 B6.22 74.00 -12.22Z Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission lewvels that are Z0d4dB below the official
limit are not reported.
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Data: 31 File: G:2014 Report\S'SomAACS 1400312.EME (32)
Level {dBuVim) Date: 2014-02-25
120
1
HKKHHH\ FCC PART 15C PEAK
6B
&0

FCC PART 15C AV

\Wﬁiw»dwaduww«um»HnnuﬁkﬂmﬁﬂhwwhhNwwanQLhWMauaJmeukuwﬂumnmﬁ

3 GdB

2477

Site no.
Diz. / An
Limit
Env. / In
EUT

Power Rating :

Test MNode
/N

Fredq.
{MHz)

2479.805
2483 .500

t.

=

2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
: 3m Chamber Data no. : 31
: 3m 2013 3115 (4580) Enc. pol. HORIZONTAL
: FCC PART 15C PEAE
1 24*%C/56% Engineer Leo-Li
: Personal Audio 3vyscem
AC 1Z0V/60HzZ
: 8-DPSK Z480HHz Tx
: SRE-X2
Ant. Cable ANF Emis=ion
Factor Loss factor Reading Lewvel Limits Margin Remark
{dB/m) (dB) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
28.36 5.91 35.70 90.81 B89.38 74.00 -15.38 Peak
28.36 5.92 35.70 47.88 46.46 74 .00 27.54 Peak
28.39 5.94 35.70 s0.11 48,74 74.00 25.26 Peak
28.40 5.94 35.70 47.28 45.92 74.00 28.08 Peak

1
F
3 Z2495.876
4 Z500.000

Emission Level= Antenna Factor + Cable Loss + Reading

-Amp Factor

The emission lewvels that are Z0d4dB below the official

limit are not reported.
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Data: 32

120

Level (dBuYim)

File: G:2014 Report\S'SomAACS 1400312.EME (32)

Date: 2014.02-25

/\ FCC PART 15C_PEAK
6B
60 FCC PART 15C v
J kﬂ: 3 GdB
I 2 ] NENISIES S : (A S—— :‘] — . =t
0 2477 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 32
Di=z. / Ant. : 3m 2013 3115 (4580) inc. pol. : WVERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. 1 24%C/56% Engineer Leo-Li
EUT : Personal Audio Svyvacem
Power Rating : AC 1Z0V/60Hz
Test MNode : 8=DPSK Z2450HHz Tx
M/ : SRE-X2
Ant. Cable ANF Emis=ion
No Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) [dBuV) [dBuV/m) (dBuV/m) [dB)
1 2479.871 28.36 5.91 35.70 90.12 B88.69 74.00 -14.869 Peak
2 2483.500 28.36 5.92 35.70 47.80 46.38 74 .00 27.62 Peak
3 2484,161 28.37 5.92 35.70 49.87 48.46 74.00 25.549 Peak
4 Z500,.000 28.40 5.94 35.70 47.74 46.38 74.00 27.62 Peak
Femarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

-Amp Factor

2. The emission lewvels that are Z0d4dB below the official

limit are not reported.
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12.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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